Carriage and Oiling Components

Pipe and Bolt Threading Machine RIDGID

4 —9 12 13
// S 8 | / 14
3 2 / 10— T4 -
\ \
n— 21 22 23
4 — ~ /
—5 | 18 15
17 AN
7 N 16 N
\\ 24
] 20
19
6 o
/ 21
27 23 \
25
40 M
— 29— _—28 \
\ 26
39 30 ,
/ 37 31 \
38 N\ %
32 /
\ 34
35
36
NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.
Ref.  Catalog Ref. Catalog
No. No. Description No. No. Description
1 83685 Screw, Socket Head '/+" - 20 x 1" (5) 22 46810 Die Head Détente
2 44740 Lock Washer, '/s" (5) 23 46815 Pipe Plug, '/s" NPT (2)
3 94092 Oil Pump 24 35307 Pressure Relief Set
4 35122 Fitting (2) 25 45195 Drip Tray
5 35117 Tube Insert 26 46270 Screw, '/a" - 20 x /2" (4)
6 26822 Oil Hose 27 46370 Length Gauge
7 27123 Oil Pump Bracket 28 69157 Barbed Fitting
8 94362 Oil Hose 29 35142 Hose Clamp
9 94407 Cable Tie 30 54142 Bulkhead Fitting
10 45615 Screw, Flat Head #10 - 32 x '/2" (2) 31 87950 Hose
1 47105 Length Indicator Bar 32 58467 Filter Screen Assembly
12 94122 Drip Edge 33 45420 Screw, #10 - 32 x %"
13 94127 Drip Edge 34 45220 Support Bar, Rear
14 43367 Screw, #8 x 34" 35 45440 Support Bar, Front
15 94117 Drip Edge 36 94112 Chip Tray
16 47110 Indicator Slide 37 94347 Valve, Oil Drain
17 45430 Pinion 38 94042 Base
18 47120 Pinion Lock Ring 39 94222 Bushing
19 46785 Screw, Flat Head #10 - 32 x 5" (2) 40 94012 Handwheel
20 94357 Carriage Assembly (Includes Ref. Nos. 21 - 27) 41 94267 Key, 1" Square x '/"
21 46720 Oil Seal (2)

68






